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TEST REPORT CERTIFICATION

Applicant . ASUSTek Computer INC.
Manutacturer : Askey Technology (Jiangsu) Ltd.
EUT Description : Wireless ADSL Gateway
FCC ID - MSQDSLNI10

(A) Model No. ; DSL-N10

(B) Brand ; ASUS

(C) Power Supply : DC 12V, 1.0A

(D) TEST VOLTAGE : AC 120V, 60Hz (Via Adapter)

Applicable Standards:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2010
ANSI C63.10/2009

The device described above was tested by Audix Technology (Wujiang) Co., Ltd. EMC Dept.to
determine the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C section 15.207, 15.205, 15.209&15.247 limits.

The measurement results are contained in this test report and Audix Technology (Wujiang) Co., Ltd.
EMC Dept.is assumed full responsibility for the accuracy and completeness of these measurements.
Also, this report shows that the EUT to be technically compliant with the FCC limits.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Date of Test: May 17, 2011 Date of Report: May 18, 2011

Prepared by : M @ W

(Candy T Qg/Senior Assista,n{)
3 l.
Reviewer : /

(Ki@f/ Lin/Deputy Manager)

Approved & Authorized Signer : % w

(Allen Wang/Senior Manggef)

Andix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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SUMMARY OF MEASUREMENTS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results
CONDUCTED EMISSION Section 15.207 PASS
RADIATED EMISSION Section 15.209& PASS

Section 15.205

6 dB BANDWIDTH Section 15.247(a)(2) PASS
MAXIMUM PEAK OUTPUT POWER | Section 15.247(b)(3) PASS
BAND EDGES Section 15.247(d) PASS
POWER SPECTRAL DENSITY Section 15.247(e) PASS
EMISSION LIMITATIONS Section 15.247(d) PASS
MPE CALCULATION Part 2: Section 2.1091 PASS

Notel: Pre-scan has been conducted to determine the worst-case mode from all available data
rates. Following data rates was selected for the final test as listed below.

Mode Data Rate (Mbps)
802.11b 11
802.11g 6

802.11n HT20 MCSI1 13
802.11n HT40 MCS6 121.5

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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GENERAL INFORMATION

Description
Model No.
FCCID
Brand

Applicant

Manufacturer

Radio Technology
Antenna Gain
Type of Network

Fundamental Range

Tested Frequency

Date of Receipt of Sample

Date of Test

2.1. Description of Device (EUT

: Wireless ADSL Gateway
DSL-N10
MSQDSLN10
ASUS

ASUSTek Computer INC.
No.15, Li-Te Rd., Peitou, Taipei 112, Taiwan

Askey Technology (Jiangsu) Ltd.

No.1388, Jiao Tong Road, Wujiang Economic
-Technological Development Area, Jiangsu Province,
P.R.C.

DSSS &OFDM
5.0dBi1
IEEE 802.11b/g/n

2412MHz ~ 2462MHz
2422MHz ~ 2452MHz

IEEE 802.11b/g/n(HT 20)
2412 MHz(Channel 1)
2437MHz (Channel 6)
2462 MHz(Channel 11)
IEEE 802.11n (HT 40)
2422 MHz(Channel 3)
2437MHz (Channel 6)
2452 MHz(Channel 9)

Feb.12, 2011

May 17, 2011

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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2.1.1. Differences of Samples

Sample No.
Difference ° #l #2 #3
DC In Y Y Y
RJ-45 Y Y Y
RJ-11 Y Y Y
Transformer Mentech/ LinkCom/ Mentech/

LAL2009 EP-025DG EP-132DG

Layout Same
Appearance Same
Adapter Same
Remark The Sample #3 is representative and record in this report.

2.2. EUT’s Configuration

List of Interface Ports of . DC In Portx1
EUT RJ-45 LAN Port x4

RJ-11 Telecom Port x1
RJ-45 Cable : Unshielded, Detachable, 1.8m
RIJ-11 Cable : Unshielded, Detachable, 5.0m
AC adapter : Brand: LEI

M/N: MU12-N120100-A1

Input: 100-240V~50/60Hz, 0.5A

Output: 12V, 1.0A

DC Cord: Unshielded, Undetachable, 1.83m

2.3. Operating Condition of EUT
2.3.1.Set up the EUT as test setup diagram.

2.3.2.For conducted or radiated emission measurement, setup the EUT as the test condition; turn on all
the equipment, Drive the test software “QA RT3052-V1.0.1.6”, let EUT operate normal activity.

2.3.3.For other measurement items, keep the EUT powered by AC adapter, Drive the test software
“QA_RT3052-V1.0.1.6”, let the EUT operate wireless TX activity under measurement.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



2.4. Description of Test Facility
Name of Firm

Site Location

Test Facilities

NVLAP Lab Code

DAR-Registration No.

2.5. Measurement Uncertainty

FCC ID: MSQDSLN10 Page 7 of 89

Audix Technology (Wujiang) Co., Ltd. EMC Dept.

No. 1289 Jiangxing East Road, the Eastern Part of
Woujiang Economic Development Zone
Jiangsu China 215200

No.1 3m semi-anechoic chamber
Date of Validity: Aug. 20, 2012
Registration No.: 897661

No. 1 conducted shielding enclosure

200786-0

(NVLAP is a NATA accredited body under Mutual
Recognition Agreement)

Valid until on Sep.30, 2011

DAT-P-264/07-00
Valid until on Dec.14, 2012

Test Item Range Frequency Uncertainty
Conducted Disturbance Measurement 0.15MHz ~ 30MHz +2.76dB
Radiated Disturbance Measurement 30MHz ~ 1000MHz + 4.56dB
(At 3m Chamber) Above 1GHz +4.55dB
Remark: Uncertainty = kuc(y)
Test Item Uncertainty
6 dB Bandwidth +2.8x10° MHz
Maximum Peak Output Power +0.33dB
Band Edges +0.208dB
Power Spectral Density +0.34dB
Emission Limitations +0.208dB
Temperature +0.416
Humidity +3.16%

Remark: Uncertainty = kuc(y)
2.6. Antenna System

The EUT Antenna is dipole Antenna system. The antennas connect to the EUT via a MHF
antenna connector, there by meeting the requirements of FCC 15.203.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



3. CONDUCTED EMISSION MEASUREMET

3.1. Test Equipment
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Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
1. Test Receiver R&S ESCI 100352 2011-01-05 | 2012-01-04
2. AMN R&S ESH2-75 100153 2011-03-25 | 2012-03-24
3. L.I.S.N. Kyoritsu KNW-407| 8-1793-4 2010-08-11 2011-08-10
4. Pulse Limiter R&S ESH3-72 100605 2010-08-11 2011-08-10
5. | 50Q Coaxial Switch Anritsu MP59B | 6200547934 | 2010-08-14 | 2011-08-13
6. | 50o0hm Terminator N/A N/A N/A 2011-03-25 | 2012-03-24
7. RF Cable Harbour RG400 002 2010-08-14 | 2011-08-13

Industries
3.2. Block Diagram of Test Setup
AC POWER SOURCE
RJ-45
T Notebook PC
AMN. — Socket Z7_ $
‘ AC POWER SOURCE
COAXIAL SWITCH EUT Outside the test table
PULSE LIMITER RI11 R4S
TEST RECEIVER DSLAM ADSL Router
| .
PERSONAL COMPUTER Outside the test table
| RJ-45*3 ;
Switch
PRINTER
50 ohm Terminator ‘ L.IS.N.
—: POWER LINE
—: SIGNAL LINE Notebook #2

: AC Adapter

Outside the test table for WLAN test

3.3. Power line Conducted Emission Limit (FCC Part15 section 15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuVv
500kHz ~ SMHz 56 dBuV 46 dBuVv
SMHz ~ 30MHz 60 dBpVv 50 dBuV

Remark]1: If the average limit is met when using a Quasi-Peak detector, the EUT shall be
deemed to meet both limits and measurement with the average detector is
unnecessary.

2.: The lower limit applies at the band edges.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



3.4.

3.5.
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Test Procedure

The measuring process is according to ANSI C63.10 and laboratory internal procedure
TKC-301-015.

In the conducted emission measurement, the EUT and all peripheral devices were set up on a
non-metallic table which was 0.8 meters height above the ground plane, and 0.4 meters far away
from the vertical plane. The EUT (installed in PC system) was powered by AC mains through
Artificial Mains Network (A.M.N), other peripheral devices were powered by AC mains through
the second Line Impedance Stabilization Network (L.I.S.N). For the measurement, the A.M.N
measuring port was terminated by a 50Q measuring equipment and the second L.I.S.N measuring
port was terminated by a 50Q2 resistive load. All measurements were done on the phase and
neutral line of the EUT’s power cord. All cables or wires placement were verified to find out the
maximum emission.

The bandwidth of measuring receiver was set at 9 kHz.

The required frequency band (0.15 MHz ~ 30 MHz) was pre-scanned with peak detector, the final
measurement was measured with quasi-peak detector and average detector. (If the average limit is
met when using a quasi-peak detector, the average detector is necessary).

The emission level is calculated automatically by the test system which uses the following
equation:

Emission level (dBuV) = Meter-Reading (dBuV) + A.M.N factor (dB) + Cable loss (dB).

(Cable loss include pulse limiter loss)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in next pages.

Test Date : May 17, 2011 Temperature : 23.7 Humidity : 52%
Reference Test Data No.
Mode Test Condition
Neutral Line
1 Ping Test #20 #19

NOTE - The worst emission is detected at 0.16 MHz with emission level of 55.99dB (uV) with
QP detector (limit is 65.52dB (1V)), when the Line of the EUT is connected to A.M.N.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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m Mudix Technology (Wua Jiang) Co.,Ltd
| l IX Ho.1289,Jiang ¥ing East Road,The Eastern Part of WuJiang
Economic Development Zone,Jiang3u,China

Tel : (0512)63403333 Fax: (0512) 63403339

Data: 19 File: F12011Test Data\ReportiG1102001-G11020501G1102008.EME (24)
o Level {dBuV) Date: 2011-05-17

mamn‘uxﬁﬁhhaikh FOC |PART15 CLASSB QP
A |

FOC/ PART15 CLASSB AV

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. o HO .1 Condunted Shielding Enclosurse Data no. ;19
AMH~LISH . . ESH2-Z5(1001533-1103 Fhaze . LINE
Limit . FCC PART1S CLASSE QF
Env. ~ In=. 23 TECAEEZ2H/ESCT Engineer : Kevin
EOT . WMirele=ss ADSL Gateway
H-H . DSL-H10
Power Rating : 120Vac-60Hz
Test node . Hormal Operating({Ping Test)
Hemno . Sampleld
Adapter HU12-H120100-A1
Freg AMH Cable Reading Emizsion Limits HMHargin ERemark

Factor Lo=s Level
{MH=z ) (dB) (dB) {dBu¥) {dBu¥V) {dBu¥V) (dB)

1 0.1 0.2z 9.8t 45 .91 LE. 499 66 G2 9. 53 o
2 0.16 023 9 85 31.31 41 .39 g &2 14 .13 Average

3 n.17 0. .24 9 85 40 .40 50,49 64 B2 14 33 QP
4 n.17 0. .24 9 85 19 .40 2949 54 82 25 .33 Average

5 0.21 0.25 9. 85 37.50 47 .60 63 .05 15 .45 QF
3 0.21 0.25 9,85 24 .90 ag.on 53,05 18.05 Average

7 n.27 0. .26 9. 84 29.70 I9.80 61.15 21,35 QF
a n.27 0.26 9. 84 19.30 29 .40 51 .15 21.75 Average
9 0.32 0.2 9. 84 15.90 26.00 49 .76 23,76 Average

10 0.32 0. 26 9 84 24 .80 34,90 59 76 24 86 QP
11 0.42 n.27 9 84 13 .80 23.91 47 .37 23 46 Average

12 0.42 n.27 9 84 22 .60 2.7 57 .37 24 b6 QP

Hote: 1. Emission Lewel= AMH Factor + Cabel Loss + Eeading.

2.If the average Limit i= met when useing a quasi-peal detector. the

EUT =hall be deemed to meet both limits and messurement with average
detector iz unnecessary.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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m Mudix Technology (Wua Jiang) Co.,Ltd
| l IX Ho.1289,Jiang ¥ing East Road,The Eastern Part of WuJiang
Economic Development Zone,Jiang3u,China

Tel : (0512)63403333 Fax: (0512) 63403339

Data: 20 File: F12011Test Data\ReportiG1102001-G11020501G1102008.EME (24)
o Level {dBuV) Date: 2011-05-17

EHEHEHEHHHHEHEM FOC |PART15 CLASSB QP
f |

FOC/ PART15 CLASSB AV

40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. o HO .1 Condunted Shielding Enclosurse Data no. c 20
AMH~LISH . . ESH2-Z5(1001533-1103 Fhaze . HEUTRAL
Limit . FCC PART1S CLASSE QF
Env. ~ In=. 23 TECAEEZ2H/ESCT Engineer : Kevin
EOT . WMirele=ss ADSL Gateway
H-H . DSL-H10
Power Rating : 120Vac-60Hz
Test node . Hormal Operating({Ping Test)
Hemno . Sampleld
Adapter HU12-H120100-A1
Freg AMH Cable Reading Emizsion Limits HMHargin ERemark

Factor Lo=s Level
{MH=z ) (dB) (dB) {dBu¥) {dBu¥V) {dBu¥V) (dB)

1 0.1 0.1z 9.8t 45 .20 LE 77 66 G2 9. 75 o
2 0.16 0.1z 9 85 31 .60 41 .57 g &2 13,95 Average

3 0.21 0.1z 9 85 770 47 B7 63.13 15 4a QP
4 0.21 0.1z 9 85 24 .00 33.97 £3.13 19 16 Average

5 0.25 0.13 9. 84 21.00 a0.97 61.69 o 72 QF
3 0.25 0.1z 9. 84 5.80 15.77 51 .89 35,92 Average

7 0.33 0.14 9. 84 24 .40 a4 .38 59 .40 25.02 QF
a 0.33 0.14 9. 84 12.70 22.68 49 .40 26,72 Average

9 0.37 0.14 9. 84 24 .10 34.08 Lo 41 24 .33 o
10 0.37 0.14 9 84 15 .50 26 .48 18 41 22 .93 Average
11 265 023 9. 83 12.50 22 .5k 46 .00 23 44 Average

12 2 .65 n.23 9. 83 28.50 38 .5k e .00 17 .44 QP

Hote: 1. Emission Lewel= AMH Factor + Cabel Loss + Eeading.

2.If the average Limit i= met when useing a quasi-peal detector. the

EUT =hall be deemed to meet both limits and messurement with average
detector iz unnecessary.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 12 of 89

4. RADIATED EMISSION MEASUREMENT

4.1.

Test Equipment

The following test equipment was used during the radiated emission measurement:
At 3m Semi-Anechoic Chamber

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. Preamplifier Agilent 8449B 2944A10921 2010-08-14 | 2011-08-13
2. | Spectrum Analyzer Agilent E4447A MY45300136 | 2011-01-08 | 2012-01-07
3. Bi-log Antenna Schaffner CBL6112D 22251 2011-05-05 | 2012-05-04
4. Test Receiver R&S ESCI 100361 2011-01-05 | 2012-01-04
5. | 50Q Coaxial Switch Anritsu MP59B 6200547935 2010-08-14 | 2011-08-13

Horn Antenna
6. ESCO 3115 00062593 2011-05-05 | 2012-05-04
(1GHz~6GHz)
7. Pre-Amplifier Agilent 8447D 2944A10918 | 2010-08-11 | 2011-08-10
001
8. RF Cable #1 Yuhang CSYH| cable-3m (Length: 0.5m) 2010-08-14 | 2011-08-13
002
9. RF Cable #2 Yuhang CSYH | cable-3m (Length: 0.5m) 2010-08-14 | 2011-08-13
003
10. RF Cable #3 Yuhang CSYH| cable-3m (Length: 3.0m) 2010-08-14 | 2011-08-13
4.2. Block Diagram of Test Setup
4.2.1.Block Diagram of Test Setup between EUT and simulators
AC POWER SOURCE < Socket 7~ -
R psp.AM *™**| ADSL Router|
Notebook PC RJ-45 EUT Outside the Chamber
$ RJ-45*3 .
AC POWER SOURCE Switch
Outside the Chamber
—:POWER LINE
—: SIGNAL LINE
- AC Adapter Notebook #2

Outside the test table for WLAN test

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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4.2.2.No. 1 3m Semi-Anechoic Chamber Setup Diagram for 30-1000MHz

ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE
4.2.3.No. 1 3m Semi-Anechoic Chamber Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
ABSORBER 0.8m
TURN TABLE
GROUND PLANE
L TEST EQUIPMENT

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



4.3. Radiated Emission Limits (FCC Partl5 section 15.209)

FCC ID: MSQDSLN10 Page 14 of 89

Frel\c}llﬁ;lcy Distance Meters “f;/e;f Strengths I:;];n;s -
30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (WV/m)
(2) The tighter limit applies at the edge between two frequency bands.

4.4. Test Procedure

The measuring process is according to ANSI C63.10 and laboratory internal procedure
TKC-301-024.

In the radiated disturbance measurement, the EUT and all simulators were set up on a
non-metallic turn table which was 0.8 meters above the ground plane. Measurement distance
between EUT and receiving antennas was set at 10 meters at 30MHz~1000MHz and 3 meters at
above 1GHz. The specified distance is the distance between the antennas and the closest
periphery of EUT. During the radiated measurement, the EUT was rotated 360° and receiving
antennas were moved from 1 ~ 4 meters for finding maximum emission. Two receiving antennas
were used for both horizontal and vertical polarization detection for 30MHz~1GHz, One
receiving antennas was used for both horizontal and vertical polarization detection for above
1GHz (the absorbing material was added when testing of above 1GHz was done). All cables or
wires placement were verified to find out the maximum emission.

The bandwidth of measuring receiver (or spectrum analyzer) was set to:

RBW (120 kHz), VBW (300 kHz) for QP detector below 1GHz
RBW (1 MHz), VBW (1MHz) for Peak detector above 1GHz
RBW (1 MHz), VBW (10 Hz) for Average detector above 1GHz

The required frequency band was pre-scanned with peak detector; all final measurements were
measured with quasi-peak detector below 1GHz, measured with average detector and peak
detector above 1GHz.

The emission level is calculated automatically by the test system which uses the following

equation :

1. For 30-1000MHz measurement:
Emission Level (dBuV/m) = Meter-Reading (dBuV)+Antenna Factor (dB/m)+Cable Loss
(dB)
2. For Above 1GHz measurement:
Emission Level (dBuV/m) = Meter-Reading (dBuV)+Antenna Factor (dB/m)+Cable Loss(dB)
-Pre-amplifier factor (dBuV)

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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4.5. Measurement Results

PASSED
(All the emissions not reported below are too low against the prescribed limits.)

4.5.1. For 30MHz~1GHz
Test Date : May 17, 2011 Temperature : 20.0 Humidity : 50%

The details of test modes and reference test data are as follows :

Reference Test Data
Mode Test Condition No.
Horizontal | Vertical
1 Ping Test #91 #92

4.5.2. For Above 1GHz
Test Date : May 17, 2011 Temperature : 20.0 Humidity : 50%

The details of test modes and reference test data are as follows :

Reference Test Data
Mode Test Condition No.
Horizontal | Vertical
1 Ping Test # 94 #95

4.5.3. For Restricted Bands:
The EUT with following test modes were performed during this section testing and all the test
results are listed in section 4.6.

No. Test Mode and Frequency
1. 2412MHz (Channel 1)
2. 802.11b 2437MHz (Channel 6)
3. 2462MHz (Channel 11)
4. 2412MHz (Channel 1)
5. 802.11g 2437MHz (Channel 6)
6. 2462MHz (Channel 11)
Transmitting
7. 2412MHz (Channel 1)
8. 802.11n HT20 |2437MHz (Channel 6)
0. 2462MHz (Channel 11)
10. 2422MHz (Channel 3)
11. 802.11n HT40 [2437MHz (Channel 6)
12. 2452MHz (Channel 9)

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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4.5.4. For Band Edge Emission

The EUT was tested in restricted bands and all the test results are listed in section 4.7. The
restricted bands defined in part 15.205(a))

No. Test Mode and Frequency Refference Test Data'No.
Horizontal Vertical
1. 2412MHz (Channel 1) #23,#24 #22,#25
802.11b
2. 2462MHz (Channel 11) | #27,#28 #26,#29
3. 2412MHz (Channel 1) # 35, # 36 #34,#37
802.11g
4. 2462MHz (Channel 11) | #31,#32 #30,#33
Transmitting
5. 2412MHz (Channel 1) #39,#40 #38,#41
802.11n HT20
6. 2462MHz (Channel 11) | #43,#44 #42,#45
7. 2422MHz (Channel 3) #47,#48 # 46, # 49
802.11n HT40
8. 2452MHz (Channel 9) #52,#53 #54,#51

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



4.5.5. Radiated Emission Measurement Results

For 30MHz~1GHz

AUDIX J

FCC ID: MSQDSLN10 Page 17 of 89

Bbudix Technology(Wujiang) Co.,Ltd.
No.1289, Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953

Fax:(0512) 63403553

Data: 91 File: G:\Test Datal2011\Reports\021G1102008.EME (94)
80 Level (dBuVim) Date: 2011-05-17
FCC PART 1§ CLASS B
-BelB |
|
40 | | ;
030 100 200 500 1000
Frequency (MHz)
Site MNO. : Bemi-fAnechoic Chamber Data NO. : 91
Dis. / Ant ;o 3m 6112D (22251)-11-05 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 CLASS B
Env. ~ Ins : 20.0=CE50%-ESCI Engineser : Justin
EUT : ADEL
MAH ¢ DSL-N10
Power Rating 120Vac-60H=z
Test Mode : Mormal Operating (Ping Test)
Memo ; Adapter:LEI (MU12-M120100-A1)
Sample #3
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) {dB-m) (dB) (dBu¥v) (dBuV-m) (dBu¥-m) (dB)

1 135.64 11.33 0.99 11.48 23.80 43.50 19.70 QF

2 250.19 12.70 1.37 16.48 30.55 46.00 15.45 QF

3 3z0.00 14.10 1.582 26.40 42.32 46.00 3.68 QF

4 371.44 15.20 1.97 15.67 32.54 46.00 13.16 QF

5 533.43 17.76 2.04 12.89 32.69 46.00 13.31 QF

6 667.29 19.30 2.47 13.30 35.07 46.00 10.93 QF

Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss + Eeading.

are not reported.

2. The emission levels that are 20dB below the official limit

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] Bbudix Technology(Wujiang) Co.,Ltd.
AUDIX No.1289, Jiang Xing East Road,The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (05312) 63403953 Fax: (0312) 63403993
Data: 92 File: G:\Test Datal2011\Reports\021G1102008.EME (94)
80 Level (dBuVim) Date: 2011-05-17
FCC PART 1§ CLASS B
-BelB |
40
030 50 100 200 500 1000
Frequency (MHz)
Site MNO. : Bemi-fAnechoic Chamber Data NO. : 92
Dis. ~ Ant. : 3m 6112D (22251)-11-05 Ant. pol. : VERTICAL
Limit : FCC PART 15 CLASS B
Env. » Ins. : 20.0=CE50%-ESCI Engineser : Justin
EUT : ADEL
MAH ¢ DSL-N10
Power Rating @ 120Vac-60Hz
Test Mode : Mormal Operating (Ping Test)
Memo ; Adapter:LEI (MU12-M120100-A1)
Sample #3
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) {dB-m) (dB) (dBu¥v) (dBuV-m) (dBu¥-m) (dB)
1 41.64 12.20 0.48 15.83 31.51 40.00 §.49 QF
2 56.19 6.90 0.74 20.53 28.17 40.00 11.83 QF
3 135.64 11.33 0.99 16.09 28.41 43.50 15.09 QF
4 250.19 12.70 1.37 15.49 32.56 46.00 13.44 QF
5 3z20.03 14.10 1.82 25.12 41.04 46.00 4.96 QF
6 499,48 17.36 1.97 15.96 35.29 46.00 10.71 QF

Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss + Eeading.
2. The emission levels that are 20dB below the official limit
are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



For Above 1GHz

Data of Test: May 17, 2011

Ambient temperature: 20
Test mode: Ping Test
Data Number: #94

Relative humidity: 50%

FCC ID: MSQDSLN10 Page 19 of 89

Peak:
Frequency Antenna Emission Level | Limit (dBuV) | Margin (dB)
(MHz) Polarization (dBuV)
4828 Horizontal 52.47 74 21.63
7831 Horizontal 55.81 74 18.09

Note 1. : All the emissions (up to 12GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Average
Frequency Antenna Emission Level | Limit (dBuV) | Margin (dB)
(MHz) Polarization (dBuV)
4828 Horizontal 33.93 54 20.07
7833 Horizontal 35.60 54 18.40

Note 1. : All the emissions (up to 12 GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006




Data of Test: May 17, 2011

Ambient temperature: 20
Test mode: Ping Test
Data Number: #95

Relative humidity: 50%

FCC ID: MSQDSLN10 Page 20 of 89

Peak:
Frequency Antenna Emission Level | Limit (dBuV) | Margin (dB)
(MHz) Polarization (dBuV)
1595 Vertical 57.55 74 16.45
1901 Vertical 56.10 74 17.90

Note 1. : All the emissions (up to 12GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Average:
Frequency Antenna Emission Level | Limit (dBuV) | Margin (dB)
(MHz) Polarization (dBuV)
1595 Vertical 36.93 54 17.07
1901 Vertical 36.72 54 17.28

Note 1. : All the emissions (up to 12GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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4.6. For Restricted Bands

4.6.1.Type of Network: IEEE 802.11b

Data of Test: May 17, 2011
Ambient temperature: 16.9 Relative humidity: 52%

Test Frequency band: TX 2412MHz

Fr(eﬁ‘g;)cy . (ﬁgftg:t‘; . Em‘i;‘];’EVL)evel Limit (dBuy) | Margin (dB) | Remark
1816 Horizontal 43.72 74 30.28 Peak
1901 Horizontal 44.33 74 29.67 Peak
2122 Horizontal 44.08 74 29.92 Peak
2700 Horizontal 45.81 74 28.19 Peak
4825 Horizontal 46.95 74 27.05 Peak
4825 Horizontal 37.33 54 16.67 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(eﬁ‘g;)cy > (ﬁ:rtg:t‘; . Em‘ig‘];’EVL)evel L (@B | s @8) | R
1595 Vertical 44.17 74 29.83 Peak
1901 Vertical 47 74 27.00 Peak
2020 Vertical 43.72 74 30.28 Peak
2122 Vertical 45.59 74 28.41 Peak
2666 Vertical 45.87 74 28.13 Peak
4825 Vertical 50.73 74 23.27 Peak
4825 Vertical 40.45 54 13.55 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Fr(eﬁ‘g;)cy > (ﬁ:rtg:t‘; . Em‘ig‘];’EVL)evel L (@B | s @8) | R
1595 Horizontal 41.24 74 32.76 Peak
1697 Horizontal 41.85 74 32.15 Peak
1816 Horizontal 41.31 74 32.69 Peak
1901 Horizontal 44 .41 74 29.59 Peak
2122 Horizontal 42.52 74 31.48 Peak
4874 Horizontal 46.76 74 27.24 Peak
4874 Horizontal 35.32 54 18.68 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
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Fr(eﬁ‘g;)cy pymonna Em‘i;‘];’ﬁVL)evel Eimit(Buy ) Mol aB) R ematk
1595 Vertical 42.64 74 31.36 Peak
1697 Vertical 44.86 74 29.14 Peak
1816 Vertical 44.26 74 29.74 Peak
1901 Vertical 4841 74 25.59 Peak
2122 Vertical 45.1 74 28.90 Peak
4874 Vertical 50.42 74 23.58 Peak
1901 Vertical 38.29 54 15.71 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2462MHz

Fr(eﬁ‘g;)cy > (ﬁ:rt;r:t‘; . Em‘i;‘];’ﬁVL)evel L (@B | s @8) | R
1595 Horizontal 40.65 74 33.35 Peak
1697 Horizontal 41.49 74 32.51 Peak
1816 Horizontal 42.25 74 31.75 Peak
1901 Horizontal 44.95 74 29.05 Peak
2122 Horizontal 43.34 74 30.66 Peak
4924 Horizontal 47.03 74 26.97 Peak
4924 Horizontal 36.45 54 17.55 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(el\(/]llg:;l)cy P(j‘lxal:rtle;rtlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1595 Vertical 43.15 74 30.85 Peak
1697 Vertical 44.65 74 29.35 Peak
1901 Vertical 47.71 74 26.29 Peak
2122 Vertical 45.71 74 28.29 Peak
4924 Vertical 46.58 74 27.42 Peak
1901 Vertical 37.29 54 16.71 Average
4924 Vertical 36.44 54 17.56 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



4.6.2.Type of Network : IEEE 802.11g

Data of Test: May 17, 2011
Ambient temperature: 16.9

Relative humidity: 52%

Test Frequency band: TX 2412MHz

FCC ID: MSQDSLN10 Page 23 of 89

Fr(eﬁ‘g;)cy peyoronna Em‘i;‘];’EVL)evel Eimit(Buy ) Mol aB) R ematk
1595 Horizontal 41.68 74 32.32 Peak
1697 Horizontal 41.69 74 32.31 Peak
1816 Horizontal 42.29 74 31.71 Peak
1901 Horizontal 45.19 74 28.81 Peak
4824 Horizontal 46.54 74 27.46 Peak
4824 Horizontal 37.16 54 16.84 Average
Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
Fr(eﬁ‘g;)cy > (ﬁ;rtg:t‘; . Em‘ig‘gﬁf)evel L (@B | s @8) | R
1476 Vertical 41.81 74 32.19 Peak
1595 Vertical 42.84 74 31.16 Peak
1697 Vertical 44.87 74 29.13 Peak
1901 Vertical 48.85 74 25.15 Peak
2122 Vertical 45.58 74 28.42 Peak
4824 Vertical 46.64 74 27.36 Peak
4824 Vertical 36.53 54 17.47 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Fr(eﬁ‘g;)cy > (ﬁ;rtg:t‘; . Em‘ig‘gﬁf)evel L (@B | s @8) | R
1697 Horizontal 42.14 74 31.86 Peak
1901 Horizontal 44.89 74 29.11 Peak
2122 Horizontal 43.41 74 30.59 Peak
2666 Horizontal 44.83 74 29.17 Peak
4874 Horizontal 46.32 74 27.68 Peak
4874 Horizontal 37.27 54 16.73 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(eﬁ‘g;)cy > (ﬁ;rtg:t‘; . Em‘ig‘gﬁf)evel L (@B | s @8) | R
1476 Vertical 42.03 74 31.97 Peak
1595 Vertical 43.34 74 30.66 Peak
1697 Vertical 44.44 74 29.56 Peak
1901 Vertical 47.77 74 26.23 Peak
2122 Vertical 44.94 74 29.06 Peak
4874 Vertical 46.72 74 27.28 Peak
1901 Vertical 38.63 54 15.37 Average
4874 Vertical 37.15 54 16.85 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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Test Frequency band: TX 2462MHz
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Fr(eﬁ‘g;)cy , (ﬁ;rtg:t‘; . Em‘ig‘gﬁf)evel Lt (i) | M (GIE)) | Rk
1595 Horizontal 41.7 74 32.30 Peak
1697 Horizontal 42.64 74 31.36 Peak
1901 Horizontal 44.11 74 29.89 Peak
2122 Horizontal 42.84 74 31.16 Peak
4924 Horizontal 46 74 28.00 Peak
4924 Horizontal 37.35 54 16.65 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(eﬁ‘g;)cy , (ﬁ;rtg:t‘; . Em‘ig‘gﬁf)evel Lt (i) | M (GIE)) | Rk
1476 Vertical 41.08 74 32.92 Peak
1697 Vertical 43.92 74 30.08 Peak
1901 Vertical 47.3 74 26.70 Peak
2122 Vertical 45.48 74 28.52 Peak
4924 Vertical 46.46 74 27.54 Peak
1901 Vertical 38.24 54 15.76 Average
4924 Vertical 36.91 54 17.09 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

4.6.3.Type of Network : IEEE 802.11n HT20

Data of Test: May 17, 2011
Ambient temperature: 16.9
Test Frequency band: TX 2412MHz

Relative humidity: 52%

Fr(el\(/]llgg)cy P(ﬁ;:i(;l:tlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1102 Horizontal 41.93 74 32.07 Peak
1595 Horizontal 41.92 74 32.08 Peak
1697 Horizontal 42.77 74 31.23 Peak
1901 Horizontal 44.2 74 29.80 Peak
2122 Horizontal 44.11 74 29.89 Peak
4824 Horizontal 45.87 74 28.13 Peak
4824 Horizontal 36.49 54 17.51 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(eﬁ‘g;)cy pyoronna Em‘ig‘gﬁf)evel Eimit(Buy ) Mol aB) R ematk
1595 Vertical 40.54 74 33.46 Peak
1901 Vertical 41.12 74 32.88 Peak
2020 Vertical 42.38 74 31.62 Peak
2122 Vertical 44.09 74 29.91 Peak
2411 Vertical 43.27 74 30.73 Peak
4825 Vertical 46.34 74 27.66 Peak
4825 Vertical 36.98 54 17.02 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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Test Frequency band: TX 2437MHz
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Fr(el\(/]llg:;l)cy P(j‘lxal:rtle;rtlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1595 Horizontal 40.54 74 33.46 Peak
1697 Horizontal 41.12 74 32.88 Peak
1816 Horizontal 42.38 74 31.62 Peak
1901 Horizontal 44.09 74 29.91 Peak
2122 Horizontal 43.27 74 30.73 Peak
4874 Horizontal 46.34 74 27.66 Peak
4874 Horizontal 35.47 54 18.53 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(eﬁ‘g;)cy pyoronna Em‘i;‘];’ﬁVL)evel Eimit(Buy ) Mol aB) R ematk
1391 Vertical 40.11 74 33.89 Peak
1595 Vertical 43.29 74 30.71 Peak
1697 Vertical 44.15 74 29.85 Peak
1901 Vertical 47.24 74 26.76 Peak
2122 Vertical 45.29 74 28.71 Peak
4874 Vertical 46.68 74 27.32 Peak
1901 Vertical 38.22 54 15.78 Average
4874 Vertical 37.11 54 16.89 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2462MHz

Fr(el\(/]llg:;l)cy P(j‘lxal:rtle;rtlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1595 Horizontal 40.28 74 33.72 Peak
1697 Horizontal 42.1 74 31.90 Peak
1816 Horizontal 43.13 74 30.87 Peak
1901 Horizontal 44.8 74 29.20 Peak
2122 Horizontal 4391 74 30.09 Peak
1901 Horizontal 35.69 54 18.31 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(el\(/l[lg;l)cy P(ﬁgg:;im Emlizgﬁvlievel Limit (dBuv) | Margin (dB) | Remark
1595 Vertical 4481 74 29.19 Peak
1697 Vertical 44.57 74 29.43 Peak
1901 Vertical 47.4 74 26.60 Peak
2122 Vertical 46.11 74 27.89 Peak
4924 Vertical 46.4 74 27.60 Peak
4924 Vertical 37.23 54 16.77 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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4.6.4.Type of Network : IEEE 802.11n HT40

Data of Test: May 17, 2011
Ambient temperature: 16.9
Test Frequency band: TX 2422MHz

Relative humidity: 52%

FCC ID: MSQDSLN10 Page 26 of 89

Fr(el\(/]llgg)cy P(j‘lxal:rtiezl:lltlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1102 Horizontal 42.62 74 31.38 Peak
1595 Horizontal 41.19 74 32.81 Peak
1697 Horizontal 41.87 74 32.13 Peak
1816 Horizontal 42.03 74 31.97 Peak
1901 Horizontal 4428 74 29.72 Peak
2122 Horizontal 43.57 74 30.43 Peak
4844 Horizontal 46.69 74 27.31 Peak
4844 Horizontal 37.82 54 16.18 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(el\(/]llgg)cy P(j‘lxal:rtiezl:lltlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1595 Vertical 43.95 74 30.05 Peak
1697 Vertical 44.2 74 29.80 Peak
1901 Vertical 47.25 74 26.75 Peak
2122 Vertical 46.12 74 27.88 Peak
4844 Vertical 45.89 74 28.11 Peak
1901 Vertical 38.52 54 15.48 Average
4844 Vertical 36.46 54 17.54 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Test Frequency band: TX 2437MHz

Fr(el\(/]llgg)cy P(j‘lxal:rtiezl:lltlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1272 Horizontal 40.4 74 33.60 Peak
1901 Horizontal 44.8 74 29.20 Peak
2122 Horizontal 43.02 74 30.98 Peak
4587 Horizontal 50.22 74 23.78 Peak
4874 Horizontal 46.29 74 27.71 Peak
4587 Horizontal 40.12 54 13.88 Average
4874 Horizontal 36.35 54 17.65 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(el\(};g;l)cy P(ﬁgie;;?i)n Emli(sillglrivlsevel Limit (dBuv) | Margin (dB) | Remark
1595 Vertical 44.18 74 29.82 Peak
1697 Vertical 44.35 74 29.65 Peak
1935 Vertical 46.83 74 27.17 Peak
2122 Vertical 45.65 74 28.35 Peak
4874 Vertical 46.1 74 27.90 Peak
4874 Vertical 36.93 54 17.07 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.

Note 2. : The emission behavior belongs to narrowband spurious emission.
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Test Frequency band: TX 2452MHz

Fr(eﬁ‘g;)cy > (ﬁ:rt;r:t‘; . Em‘ig‘gﬁf)evel L (@B | s @8) | R
1595 Horizontal 40.77 74 33.23 Peak
1697 Horizontal 42.18 74 31.82 Peak
1816 Horizontal 42.31 74 31.69 Peak
1901 Horizontal 45.07 74 28.93 Peak
2666 Horizontal 44.69 74 29.31 Peak
4904 Horizontal 459 74 28.10 Peak
4904 Horizontal 36.82 54 17.18 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.

Fr(el\(/]llgg)cy P(ﬁ;:i(;l:tlii)n Eml?fﬁgﬁ\/};evel Limit (dBuv) | Margin (dB) | Remark
1595 Vertical 44.5 74 29.50 Peak
1697 Vertical 43.82 74 30.18 Peak
1816 Vertical 44.85 74 29.15 Peak
1901 Vertical 47.6 74 26.40 Peak
2020 Vertical 44.27 74 29.73 Peak
2122 Vertical 46.15 74 27.85 Peak
1901 Vertical 38.43 54 15.57 Average
2122 Vertical 37.35 54 16.65 Average

Note 1. : All the emissions (up to 25GHz) not reported are too low to be measured.
Note 2. : The emission behavior belongs to narrowband spurious emission.
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4.7. Spurious Emission Measurement Results in Band Edge Emission (FCC Part 15,
15.205)

4.7.1.1EEE 802.11b

Jin] hudix Technology(Wujiang) Co.,Ltd.
AUDIX No.1285, Jiang ¥Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax: (0512) 63403553

Data: 24 File: G:\Test Datal2011\Reports\021G1102008.EME (78)

20 Level (dBuVim) Date: 2011-05-17

m

AT 15 C PK |

|}2"5’&"] 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site HO. : 3m Bemi-Anechoic Chamber Data HO. @ 24
Dis. ~ Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PE
Enwv. » Ins. : l6.9=C552%-ESCI Engineer : justin
EUT : ADBL
M : DEL-M10
Power Rating: 120Vac-60H=z
Test Mode : TX 802.11k CH1
Mema : Adapter:LEI (MU12-H120100-&1)
Sample #3
Ant. Cable Freamp. Emission
Freg. Factor Loss Eeading Factor Level Limits Margin FRemark
(MHz) (dB-m) (dB) (dBuV) (dE) (dBu¥ m) (dBu¥V-m) (dB)
1 23%0.00 28.53 7.51 47.92 35.46 48.50 74.00 25.50 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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@ Audix Technology(Wujiang)Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 23 File: G:\Test Datal2011\Reports\021G1102008.EM& (78)

uLeveI (dBuVim) Date: 2011-05-17

60
FCC PART15 C AV

02370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site HO. : 3m Semi-Anechoic Chamber Data WO, : Z3
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZONTAL
Limit : FCC PART 15 C AV
Env. ~ Ins. : 16.9*CE52%/E3CI Engineer : justin
EUT 1 ADSL
M : DSL-N10
Power Rating: 1Z20Vac-60Hz
Test Mode : TX 802.11b CH1
Memo : Adapter:LEI (MU12-N120100-A1)
Sample #3
Ant. Cable Freamp. Emission
Freg. Factor Loss Eeading Factor Level Limits Margin FRemark
(MHz) (dB-m) (dB) (dBuV) (dE) (dBu¥ m) (dBu¥V-m) (dB)
1 2390.00 28.53 7.51 38.04 35.46 38.62 54.00 15.38 Bierage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 25 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuVim) Date: 2011-05-17

T

/

. / _FCC PART 15 C PK.

WWWMWMWWWWMW

02370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. = 25
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11b CH1
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 60.11 35.46 60.69 74.00 13.31 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] Bbudix Technology(Wujiang) Co.,Ltd.
AUDIX No.1289, Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 22 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

60
FCC PART15 C AV
02370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 22
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11b CH1
Memo 1 Adapter:LEI (MUJ12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 51.63 35.46 52.21 54.00 1.79 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 32 of 89

fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 27 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuVim) Date: 2011-05-17

P ——

L FCC PART 15 C PK

02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WO. = 27
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11k CHI11
Memao : Adapter:LEI (MU12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 49.76 35.49 50.76 74.00 23.24 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403993 Fax: (0512) 63403993
Data: 28 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuV/m) Date: 2011-05-17
_""‘—,o—'—\—_—‘-'_"‘——._\_\h‘_
FCC PART15CAV

02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 28
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11k CHI11
Memao : Adapter:LEI (MU12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 36.41 35.49 37.41 54.00 16.59 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403993 Fax: (0512) 63403993
Data: 26 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17
" W : : : L FCC PART 15 C PK

02470 2478. 2486. 2494, 2502. 2510
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data HNO. : 26
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11k CHI11
Memo 1 Adapter:LEI (MUJ12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 59.57 35.49 60.57 74.00 13.43 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (05312) 63403953 Fax: (0312) 63403953
Data: 29 File: G:\Test Data\l2011\Reports\021G1102008.EME (78)

Level (dBuVim) Date: 2011-05-17

.
Bu ............

FCC PART 15 C AV
penm—
0 2460 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 29
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11k CHI11
Memo : Adapter:LEI (MUJ1Z2-N120100-21)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 46.82 35.49 47 .82 54.00 6.18 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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4.7.2.1EEE 802.11g

AUDIX X

Data: 35
Level (dBuVim)
20 T

hudix Technology(Wujiang) Co.,Ltd.
No.1285, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

File: G:\Test Datal2011\Reports\021G1102008.EM& (78)
Date: 2011-05-17

/,MWWN-\W"
FCC PART 15 C PK
go—— M oo et
02370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
S3ite MO : Im SBemi-Anechoic Chamber Data HO. : 35
Dis. » Ant. : 3m  HORN 3115(62961) Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C PK
Env. ~ Ins 16.9*%CES52X-ESCI Engineer : justin
EUT : ADSL
MM : DEL-M10
Power Rating: 120Vac-bB0Hz
Test Mode T 802.11g CH1
Memao : Adapter:LEI (MU12-MN120100-41)
Sample #3
Ant. Cable FPreamp. Emission
Freq. Factor Loss HReading Factor Leval Limits Margin Remark
(MHz) (dB-sm) (dB) (dBuV) (dB) (dBu¥V-m) (dBuV-m) (dB)
1 23%0.00 28.53 7.51 46.63 35.46 47.21 74.00 26.79 Peak

Remarks: 1.

Emissiaon

Lewvel= Ant.Factor + Cable Loss + Reading - Preamp.Factor.

2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 36 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

60
JFCC PART 15 C AV

02370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 36
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T 802.11g CH1
Memao : Adapter:LEI (MU12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 34.43 35.46 35.01 54.00 15.99 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (05312) 63403953 Fax: (0312) 63403953
Data: 34 File: G:\Test Data\l2011\Reports\021G1102008.EME (78)
Level (dBuVim) Date: 2011-05-17
e FCC PART 15 C PK
Kl Bl ¥
0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 34
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T 802.11g CH1
Memao : Adapter:LEI (MU12-N120100-21)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 58.31 35.46 58.589 74.00 15.11 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (05312) 63403953 Fax: (0312) 63403953
Data: 37 File: G:\Test Data\l2011\Reports\021G1102008.EME (78)
Level (dBuVim) Date: 2011-05-17
FCC PART 15 C AV
___H__'___d_—'—'———-—_u_—'—-'—'_'_ﬁ__'_f_f
0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WO. : 37
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T 802.11g CH1
Memo 1 Adapter:LEI (MUJ12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 43.58 35.46 44 .16 54.00 9.84 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 32 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuVim) Date: 2011-05-17

L FCC PART 15 C PK

ho e
02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 32
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T B80Z.11g CH11
Memo 1 Adapter:LEI (MUJ12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 45.84 35.49 46 .54 74.00 27.16 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 41 of 89

fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 31 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17

FCC PART15CAV

02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 31
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T B80Z.11g CH11
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 33.46 35.49 34.46 54.00 19.54 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 33 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuVim) Date: 2011-05-17

WWM
...................... | FCC PART 15 C PK|
P, g FA AT A
02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 33
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T B80Z.11g CH11
Memo 1 Adapter:LEI (MUJ12-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 63.05 35.49 64.05 74.00 9.95 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (05312) 63403953 Fax: (0312) 63403953
Data: 30 File: G:\Test Data\l2011\Reports\021G1102008.EME (78)
Level (dBuVim) Date: 2011-05-17
FCC PART 15 C AV
—
0 2460 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WNO. = 30
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode T B80Z.11g CH11
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 4z2.70 35.49 43.70 54.00 10.30 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



4.7.3.1EEE 802.11n HT20

AUDIX X

FCC ID: MSQDSLN10 Page 44 of 89

hudix Technology(Wujiang) Co.,Ltd.
No.1285, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 39
uLeveI (dBuVim)

File: G:\Test Datal2011\Reports\021G1102008.EM& (78)
Date: 2011-05-17

60
FCC PART15 C AV
_,—o—'—'_'_'_'-'_’
0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MNO. Jm Semi-Anechoic Chamber Data WO. : 39
Dis. ~ Ant 3m HORM 3115(62961) ant. pol. : HORIZONTAL
Limit : FCOO PART 15 O AW
Env. ~ Ins 16.9*%CES52X-ESCI Engineer : justin
EUT : ADSL
MAHT : DEL-M10
Power Rating: 120Vac-bB0Hz
Test Mode » T 80Z.11n HIZO CH1
Mema : Adapter:LEI (MU12-N120100-A1)
Sample #3
Ant. Cable FPreamp. Emission
Freq. Factor Loss HReading Factor Level Limits Margin Remark
(MHz) (dB-sm) (dB) (dBuV) (dB) (dBu¥V-m) (dBuV-m) (dB)
1 2390.00 28.53 7.51 34.35 35. 45 34.93 54.00 19.07 Average

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 45 of 89

fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 40 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

/

4 FCC PART 15 C PK.

0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 40
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HIZ0 CH1
Memo : Adapter:LEI (MUJ1Z2-N120100-21)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 56.14 35.46 56.72 74.00 17.28 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403993 Fax: (0512) 63403993
Data: 41 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17
WM

_FCC PART 15 C PK.

0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 41
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : T 802.11n HIZ0 CH1
Memo : Adapter:LEI (MU1Z2-N120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 69.43 35.46 70.01 74.00 3.99 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 38 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17

—

Bu ................
FCC PART15CAV

0 2370 2378. 2386. 2394. 2402. 2410
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WNO. : 38
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HIZ0 CH1
Memo : Adapter:LEI (MUJ12-M120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 46.28 35.46 46 .86 54.00 7.14 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 634035953 Fax: (0512) 63403553
Data: 43 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17
*ﬁmv4r¢“W“MW“~AM
L FCC PART 15 C PK

02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 43
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HTZ0 CHI11
Memao : Adapter:LEI (MU12-N120100-21)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 47.54 35.49 45.54 74.00 25.486 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 44 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

FCC PART15CAV

.
02480 2468. 2476. 2484, 2492, 2500
Frequency (MHz)
Site HNO. ; dm Bemi-Anechoic Chamber Data HO. : 44
Dis. » Ant. : Jm HORM 3115(629%61) Ant. pol. : HORIZOWNTAL
Limit : FCO PART 15 O AW
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT : ADSL
i g : DEL-W10
Power Rating: 120Vac-b60Hz
Test Mode T 802.11n HIZ0 (CHI11
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MH=z) (dB-m) (dB) (dBuV) (dB) (dBu¥V.-m)] (dBuW.-m) [dB)
1 2483.50 28.76 7.73 34.50 35.449 35.50 54.00 18.50 Avarage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 42 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

Wwﬂwmﬂ
L FCC PART 15 C PK
u2480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 42
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HTZ0 CHI11
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 63.86 35.49 64 .56 74.00 9.14 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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budix Technology(Wujiang) Co.,Ltd.

jin]
UDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 45 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim)
20

Date: 2011-05-17

FCC PART15CAV

02480 2468. 2476. 2484, 2492. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WO. : 45
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HTZ0 CHI11
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 46.18 35.49 47 .18 54.00 6.82 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 52 of 89

4.7.4.1EEE 802.11n HT40

AUDIX X

hudix Technology(Wujiang) Co.,Ltd.

No.1285, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 47

File: G:\Test Datal2011\Reports\021G1102008.EM& (78)

20 Level (dBuV/m) Date: 2011-05-17

FCC PART 15 C PK.

Power Rating:
Test Mode
Mema

Freq.
(MH=z)

1 2385.40
2 2390.00

2380. 2390. 2400. 2410. 2420
Frequency (MHz)
Jm Semi-Anechoic Chamber Data WO. : 47
3m HORN 3115(62961) Ant. pol. : HORIZOWTAL
: FCC PART 15 C PK
16. 9=CESZH-E3CI Engineer : justin
1 ADSL
: DSL-N10
120Wac 60H=z

: TX 802.11n HT40 CH3
: Adapter:LEI (MU1Z2-N120100-A1)

Sample #3

Ant. Cable FPreamp. Emission

Factor Loss Reading Factor Leval Limits Margin Remark
{dB-m) (dB) (dBuV) (dB) {dBuV-m)  (dBuV-m) (dB)

28.49 7.47 57.82 35.45 58.33 74.00 15.67 Peak
28.53 7.51 53.90 35.46 54.48 74.00 19.52 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 48 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuVim) Date: 2011-05-17

FCC PART15CAV

e |
f;f__ﬂ,~fﬁ’___~_
02370 2380. 2390. 2400. 2410. 2420
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 48
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CH3
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 38.32 35.46 38.90 54.00 15.10 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403993 Fax: (0512) 63403393
Data: 46 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
Level (dBuV/m) Date: 2011-05-17
TS SVE ULV, ( N | VLTV WS

-

. ‘Vfrf FCC PART 15 C PK.

02370 2380. 2390. 2400. 2410. 2420
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data NO. : 46
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CH3
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2385.30 25.49 7.47 70.52 35.45 71.03 74.00 2.97 Peak
2 2390.00 28.53 7.51 66.857 35.46 67 .45 74.00 6.55 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 49 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

60
— FCC PART 15 C AV

02370 2380. 2390. 2400. 2410. 2420
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data HNO. : 49
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CH3
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2390.00 28.53 7.51 52.14 35.46 52.72 54.00 1.28 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 53 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

wmmw,ﬂ#ﬁwwmmmuwx"ﬁ T “NR

\\ | | | FCC PART 15 C PK |

Bu ...................
02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WNO. = 53
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CHS
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 48.54 35.49 49.54 74.00 24.486 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 634035953 Fax: (0512) 63403553
Data: 52 File: G:\Test Data\2011\Reports\02\G1102008.EM6 (78)
Level (dBuV/m) Date: 2011-05-17
_.—-"'_'_H_\""-\-\
| FCC PART 15 C AV

02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WO. : 52
Dis. »~ Ant. : 3m  HORN 3115(62961) ant. pol. : HORIZOWTAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CHS
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 38.:23 35.49 39.23 54.00 14.77 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 54 File: G:\Test Datal2011\Reports\021G1102008.EM6 (78)

20 Level (dBuV/m) Date: 2011-05-17

pxqurn«A”WWMW¢wwﬂ e M«ﬂnwwNVWWmmMV
L FCC PART 15 C PK
l:}241.513 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WNO. : 54
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCC PART 15 © PR
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CHS
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 6B0.76 35.49 61.76 74.00 12.24 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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fin] budix Technology(Wujiang) Co.,Ltd.
AUDIX No.l1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0512) 63403953 Fax:(0512) 63403553

Data: 51 File: G:\Test Data\2011\Reports\021G1102008.EM6 (78)
GLEVE| (dBuVim) Date: 2011-05-17

60 JaN
M N FCC PART 15 C AV

e —
—_—

02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site MO, i dm Semi-Anechoic Chamber Data WNO. : 51
Dis. »~ Ant. : 3m  HORN 3115(62961) Ant. pol. : VERTICAL
Limit i FCO PART 15 © AV
Enwv. » Ins. : 16.9=C852%-EECI Engineser : justin
EUT i ADSL
M : DSL-N10
Power Rating: 120Vac-b60Hz
Test Mode : TX 802.11n HT40 CHS
Memo : Adapter:LETI (MU12-H120100-A1)
Sample #3
Ant. Cable Preamp. Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dBrm) (dB) (dBuV) (dB) (dBu¥V-m)  (dBu¥-m) (dB)
1 2483.50 28.76 7.73 49.18 35.49 50.18 54.00 3.82 Berage
2 2484.25 28.76 7.73 49.79 35.49 50.79 54.00 3.z21 Berage

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



5. 6dB BANDWIDTH MEASUREMENT

5.1. Test Equipment

FCC ID: MSQDSLN10 Page 60 of 89

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4447A |MY45300136| 2011-01-08 2012-01-07
5.2. Block Diagram of Test Setup
SPECTRUM EUT
ANALYZER
— : SIGNAL LINE

5.3.

5.4.

Specification Limits (§15.247(a)(2))

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz, and 5725 - 5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500

kHz.
Test Results

PASSED. All the test results are attached in next pages.
Humidity: 52 %

Test Date: May 17, 2011

Temperature: 16.9

Item Channel Test Frequency 6dB Bandwidth
1 2412MHz 10.33MHz
802.11b 6 2437MHz 10.42MHz
11 2462MHz 10.25MHz
1 2412MHz 16.50MHz
802.11¢g 6 2437MHz 16.50MHz
11 2462MHz 16.50MHz
1 2412MHz 17.33MHz
802.11n HT20 6 2437MHz 16.92MHz
11 2462MHz 17.25MHz
2422MHz 36.53MHz
802.11n HT40 2437MHz 36.53MHz
2452MHz 36.53MHz

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006
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5.4.1.802.11b

Atten 36 dB

Span 58 MHz
#/BHW 188 kHz Sweep 6.84 ms (BO1 pts)

# Auiz Amplituda
2.412 B8 GHz 6.87 dBm
2.486 75 GHz A.49 dBm

16.33 MH=z -0.26 dB

CH6
# Agilent

Atten 38 dE

Center 2.437 BB GHz Span 58 MHz
#Res BH 108 kHz #\BH 188 kHz Sweep 684 ms (6AL1 pts)
Marker Trace # Axiz Amplitude
1 [§y] 2.437 BB GHz 7.82 dBm

2R 1 2.431 75 GH= -1.16 dBEm
28 (1 18.42 MHz A.26 dB

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006




CH11
# Agilent

Atten 30 B

FCC ID: MSQDSLN10 Page 62 of 89

Center 2,462 AR GHz
#Res BH 1600 kHz

Marker Trace
1 1y
2R (]
2a 1y

5.4.2.802.11¢g
CH1

#YBW 160 kHz
¥ Axis
2.462 BB GHz
2.45E 83 GH=z
168.25 MHz

Atten 38 dB

Span 5@ MHz
Sweep 664 ms (BO1 pts)

Amplituda
7.1E dBm
1.18 dBm
-H.E5 dB

1
Rt R S o
il
L)

#\EH 188 kHz
# Auiz
2,418 7?5 GHz
2,483 75 GHz
16.56 MH=z

Audix Technology (Wujiang) Co.,

Span 5@ MHz

Sweep B84 ms (601 pts)

Amplitudea
1.A1 dBm
-E.42 dBm
-0.26 dB

Ltd. EMC Dept. Report No.: ACWE-F1102006
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Atten 30 B

1
2R
e e s e T
L]

Span 5@ MHz

#YEH 1608 kHz Sweep 664 ms (BO1 pts)

H Axis Amplituda
2.438 33 GH=z 1.38 dBm
2.428 75 GH=z -E.6E dBm

16.568 MH=z -B.72 dB

CH11
4 Agilent

Atten 30 dB

Center 2.462 @8 GHz Span 5B MHz
#Res BH 166 kHz /BN 1608 kHz Sweep 604 ms (BB pts)

Marker Trace # Auxiz Amplitudea
1 (1 2,463 25 GHz 1.82 dBm
2R (1 2.453 75 GH=z -5.79 dBm
24 1 16.58 MH=z -f.42 dB

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006




5.4.3.802.11n HT20

Atten 36 dE

FCC ID: MSQDSLN10 Page 64 of 89

Center 2,412 88 GHz
#hes BW 180 kHz
Marker Trace
1 1o
2R 1>
20 {1y

1
P bt 42
(}\.JWW%

Y

#/BW 188 kHz
¥ Axiz
2.413 25 GHz
2.483 42 GHz
17.33 MHz

Atten 368 dB

Span 5@ MHz

Sweep 6.84 ms (601 pts)
Amplitude
1.51 dBm

-4.88 dBm
-B.34 dB

Markar Trace
1 [y
2R w1
20 w1y

1
- ROFRRUN:
N O P, e
¥

#YBH 188 kHz
¥ Axis
2.438 25 GHz
2.428 75 GHz
16.92 MH=z

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006

Span 58 MHz

Sweep 504 ms (BAL pts)
Amplitude
1.59 dBm

-4,51 dBm
-B.21 dB
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CH11
# Agilent

Atten 30 dBE

1
28 mz
Lyl partldeevadler, £
¥

Span 58 MHz

#/BH 180 kHz Sweep 504 ms (BO1 pts)

H Axis Amplitude
2.463 25 GH=z 1.82 dBm
2.453 42 GH=z -4.77 dBm

17.25 MH=z g.21 dB

5.4.4.802.11n HT40

Atten 30 dBE

meu&w

Span 88 MHz

#/BH 180 kHz Sweep 968 ms (BOL pts)
H Axis Amplitude
2.41E 93 BHz -1.77 dBm
2.483 73 GHz -8.41 dEm
36.53 MHz -A.82 dB
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Atten 36 dE

mew

Span 8@ MHz
#/BW 188 kHz Sweep .68 ms (601 pts)

¥ Axiz Amplitude
2.431 93 GH=z -1.27 dBm
2.418 73 GHz -7.68 dBm
3E.53 MHz -H.36 dB

Atten 368 dB

WW
i

Center 2,452 B8 GHz Span 38 MHz
#Res BW 100 kHz #\/BW 108 kHz Sweep 9.68 ms (601 pts)

Marker Trace ¥ Axiz Amplitude
1 [y 2,448 93 GHz -1.69 dBm
2R w1 2.433 73 GHz -8.48 dBm
2a 1> 3E6.53 IMHz H.25 dB
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6.

MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1. Test Equipment
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Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Power Meter Agilent NI911A |MY45100361 | 2011-01-05 2012-01-04
2. [Power Sensor Agilent NI1921A |MY45240521| 2011-01-05 2012-01-04

6.2. Block Diagram of Test Setup

6.3.

6.4.

POWER METER

4 POWER SENSOR ’—

—— :SIGNAL LINEAC
POWER SOURCE

Specification Limits (§15.247(b)(3))

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and

EUT

5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance with
the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all
antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which the
transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are
possible (e.g., alternative modulation methods), the maximum conducted output power is the
highest total transmit power occurring in any mode.

Test Results

PASSED. All the test results are attached in next pages.

Test Date: May 17, 2011

Test Mode: 802.11b

Channel
Rate CHI1 CH6 CHI11
1Mbps 18.46 18.78 18.83
2Mbps 18.72 19.12 19.07
5.5Mbps 18.92 19.28 19.26
11Mbps 18.96 19.45 19.37
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Test Date: May 17,2011  Test Mode: 802.11g

Channel CHI CH6 CHI1
Rate
6Mbps 24.56 24.90 24.89
9Mbps 23.84 24.20 24.29
12 Mbps 23.54 23.96 23.99
18 Mbps 23.65 23.99 24.01
24 Mbps 24.51 24 .84 24 .87
36 Mbps 23.73 24.07 24.55
48 Mbps 24.43 24.86 24.73
54 Mbps 24.36 24.71 24.66
Test Date: May 17,2011  Test Mode: 802.11n HT20
Channel CHI CH6 CHI11
Rate
MCSO0 23.92 24.23 24.15
MCSI1 24.28 24.86 24 81
MCS2 24.05 24.44 24.42
MCS3 23.20 23.83 24.37
MCS4 23.54 23.58 23.74
MCS5 24.08 2422 24 .44
MCS6 24.26 24.74 24.67
MCS7 24.22 24 .48 2422
MCS8 23.83 24.38 24.20
MCS9 24.08 24.59 24.50
MCS10 23.82 24.38 24.37
MCSI11 23.50 23.64 24.34
MCS12 23.98 23.86 23.90
MCS13 24.00 24.53 23.84
MCS14 23.74 24.66 2441
MCS15 23.70 24.55 24.48
Test Date: Feb.15,2011  Test Mode: 802.11n HT40
Channel CHI CH6 CHI1
Rate
MCSO 21.38 22.03 20.54
MCS1 21.23 21.70 20.01
MCS2 21.60 22.06 20.36
MCS3 21.92 22.35 20.50
MCS4 22.28 22.73 20.73
MCSS5 22.33 22.75 20.64
MCS6 22.50 22.84 20.88
MCS7 22.20 22.48 20.85
MCS8 21.48 22.04 19.92
MCS9 21.22 21.74 19.71
MCS10 21.38 21.99 19.84
MCS11 21.85 22.35 20.14
MCS12 21.99 22.64 20.53
MCS13 22.17 22.70 20.36
MCS14 22.30 22.71 20.29
MCSI15 22.02 22.41 20.27
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1.

7.1.
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BAND EDGES MEASUREMENT

Test Equipment

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4447A |MY45300136| 2011-01-08 2012-01-07

7.2.

7.3.

7.4.

Block Diagram of Test Setup

The same as section 5.2.

Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).

Test Results

PASSED. The testing data was attached in the next pages.
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7.4.1.802.11b

Mkr3 2.39/ 58 GHz
Atten 36 dB -32.49 dBm

i

Center 2,400 B0 GHz
#Res B 100 kHz

Marker Trace

Span 58 MHz
#\/BW 188 kHz Sweep 6.84 ms (6O1 pts)
Type * RAuiz Amplitude
1 (1] Freg 2.412 BB GH=z 7.38 dBm
2 (1 Freq 2.483 42 GH=z

-13.53 dBEm
1 Freq 2.397 58 GHz -32.49 dBm

CHI11
4 Agilent

Atten 38 dB

Span 56 MHz
#\BW 108 kHz Sweep B.84 ms (601 pts)
Type * Axiz Amplitude
1 (1 Frag 2.462 BA GHz 7.56 dBm
& 12 Fraeg 2,478 58 GHz

-12.78 dBm
1 Freq 2.477 17 BHz -32.44 dBm

Marker Trace
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7.4.2.802.11¢g
CH1

Atten 30 dB
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#VEW 108 kHz

% Axis
2.487 B8 GHz
2.483 A8 GHz
2,488 B8 GHz

CHI11
4 Agilent

Atten 38 dB

Span 5B MHz
Sweep 604 ms (BB pts)

Amplitudea
1.12 dBm
-20.83 dBm
-34.78 dBm

#VBEW 108 kHz

# Auiz
2,468 75 GHz
2,478 833 GHz
2.473 83 GH=

Span 5@ MHz

Sweep B84 ms (601 pts)

Amplitudea
1.51 dBm
-19.349 dEm
-31.95 dBm
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7.4.3.802.11n HT20

Atten 36 dB
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Mkr3 2488 17 GHz
-33.56 dBEm

g

Center 2,400 B0 GHz
#Res B 100 kHz

Marker Trace
1 1
2 (13
1

CHI11
4 Agilent

#\/BW 108 kHz
* RAuiz

2.413 25 GH=z

2,482 7?5 GHz

2,468 17 GHz

Atten 38 dB

Span 58 MHz
Sweep B.84 ms (601 pts)

Amplitude
1.65 dBm
-19.92 dBm
-33.56 dEm

Mkr3 2.473 55 GHz
-32.56 dBm

#VBH 188 kHz
K Axiz

2.463 25 GH=z

2,471 25 GHz

2,473 58 GHz

Span 58 MHz

Sweep 504 ms (BAL pts)
Amplitude
1.99 dBm

-19.37 dBEm
-32.56 dBm
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7.4.4.802.11n HT40

Mkr3 2488 17 GHz
Atten 36 dB -25.00 dEm

1
ZWW
A

Center 2,400 B0 GHz Span 186 MHz
#Res BH 1068 kHz #\/BW 188 kHz Sweep 12.88 ms (681 pts)

Marker Trace * RAuiz Amplitude
1 1 2.417 AR GH=z -1.59 dBm

2 1 2,483 17 GH= -23.29 dBm
1 2,468 17 GHz -28.08 dBm

Mkr3 2.473 83 GHz
Atten 3@ dB -30.73 dBm

Span 186 MHz
#\BW 108 kHz Sweep 1208 ms (6A1 pts)

* Axiz Amplitude
2.447 A8 GHz -1.54 dBm
2,478 67 GHz -22.83 dBm
2,473 83 GH= -36.73 dBm
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8. POWER SPECTRAL DENSITY MEASUREMENT
8.1. Test Equipment
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4447A |MY45300136| 2011-01-08 2012-01-07
8.2. Block Diagram of Test Setup
The same as section 5.2.
8.3. Specification Limits (§15.247(e))
For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8§ dBm in any 3 kHz band during any time interval
of continuous transmission.
8.4. Test Results
PASSED. All the test results are attached in next page.
Test Date: May 17, 2011 Temperature: 16.9 Humidity: 52 %
Item Channel Frequency(GHz) Value(dBm)
1 2.4099331GHz 6.27
802.11b 6 2.4369950GHz 7.49
11 2.4619950GHz 7.67
1 2.4132871GHz -12.71
802.11¢g 6 2.4357390GHz -12.11
11 2.4632867GHz -12.39
1 2.4132826GHz -14.11
802.11n HT20 6 2.4382817GHz -14.19
11 2.4632817GHz -14.03
2.4169935GHz -17.32
802.11n HT40 6 2.4319935GHz -16.82
2.4469930GHz -17.31
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8.4.1.802.11b

CHI1
% Agilent Peak Search

Atten 36 dB 5.27 © Hext Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

‘& IMarker
'12.409933100 GHz AT
6.27 dBm o
oHz 1 of 2

Bl #UB Hz ¥ (601 pts)

Copyright 2000-2007 Agilent Technologies

CH6
% Agilent Peak Search

Atten 30 dB f49 ¢ Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

. |Marker
|2 436995000 GHz ke > CF
7.49 dBm More
7 000 0 GHz g wen 300 I 1 of 2

#UBM 30 kHz ¢Seen

File Operation Status, A:\SCRENOG4.GIF file saved
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CHI11
# Agilent Peak Search
Mkrl 2.461
Next Peak
Hext Pk Right

Next Pk Left

A - o~ ~
A ot
AN T |
I

. e

Min Search

Pk-Pk Search
_|Marker
swp 1 2.461995000 GHz Mkr » CF
7.67 dBm ;
ore
Laof2

; #WB Hz #5 11 i . 3 '

Copyright 2000-2007 Agilent Technologies

8.4.2.802.11¢g
CH1
: Peak Search

Atten 26 dB 71 dBn Next Peak

Next Pk Right

1

. - . W
s I‘-'f-r'u-"J"'T".I"-‘ﬁ.ﬁ-.,f"'_"e'.- __lr -._,I"r "'-,a v _'.w-'ur.-_r "r.jlr.-'I-_I,I 1'!,,- L ™ ity )
A g b WY o W h
U (YWY ll_._f.lu_-'hlj 'l.,

arL
4 g N

Next Pk Left
Min Search
Pk-Pk Search

2.413287100 GHz Mkr > CF

More

+UBH 30 kHz 1 o 2

File Operation Status. A:\SCRENGOY.GIF file saved
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CHo6
% Agilent Peak Search

et 18 dBm Atten 1B 211 ¢ Next Peak
Hext Pk Right
Next Pk Left

Min Search

Pk-Pk Search
i | Marker Mkr 5 CF
2.435739000 GHz
-12.11 dBm
0 GHz More
B @ GHz 1 of
CH11
% Agilent Peak Search
@ dBm Atten 26 dB Hext Peak
Hext Pk Right
g ol o gl RS 'f“-'-"*'m-""*.f-u.w.vh.,_‘~ an o h H
RN Next Pk Left

Min Search

Pk-Pk Search

. |Marker
2.463286700 GHz Mkr 5 CF
-12.39 dBm -
2,363 250

@ GHz Span 366
#YBH 30 kHz Sweep ] L of

File Operation Status, A:\SCRENOGS.GIF file saved
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8.4.3.802.11n HT20

CH1
% Agilent Peak Search
Ref 10 dBr Atten 20 dB “dBm Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

. [Marker Mkr 3 CF
2.413282600 GHz
5 z - More
#YB Hz #S (BAL pts. 1 s 2
File Operation Status. A:\SCRENO11.GIF file saved
CH6
% Agilent Peak Search
Atten 20 dB Hext Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

. |Marker
2.438281700 GHz Mkr » CF
More
1 of 2

Bl #\B Hz #53 - 61 pts

File Operation Status, A:\SCRENO1Z2.GIF file saved
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CH11
% Agilent Peak Search

Atten 36 dB Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

[Marker

. Mkr 3 CF
2.463281700 GHz
__ e More
*Res BH 3 kHz WUBH 30 kHz 3 bof e
File Operation $tatus. A:\SCRENO24.GIF file saved
8.4.4.802.11n HT40
CH3
% Agilent Peak Search
ef 16 dBn Atten 26 dB 4B Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

. |Marker
212416993500 GHz AT
~17.32 dBm -
e 41 Hz 1 of 2

#UBM 30 kHz ¢Seen

File Operation Status, A:\SCRENO013.GIF file saved

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006



FCC ID: MSQDSLN10 Page 80 of 89

CHo6
% Agilent Peak Search

Atten 20 dB r Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

.| Marker
'|2.431993500 GHz el
-16.82 dB o

< #|I.I| E- H" 45 ) : _ ; 5) ]. DF 2

File Operation Status. A:\SCRENO014.GIF file saved

CH9
% Agilent Peak Search

Atten 20 dB 7.31 dBi Next Peak
Hext Pk Right
— Hext Pk Left

Min Search

Pk-Pk Search

o« |Marker
" 12.446993000 GHz el
~17.31 dBm Hore
ar = 446 ¢ sHz 1 aof 2

B Hz #5 e , 3]

File Operation Status, A:\SCRENO15.GIF file saved
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9.1.
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EMISSION LIMITATIONS MEASUREMENT

Test Equipment

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4447A |MY45300136| 2011-01-08 2012-01-07

9.2. Block Diagram of Test Setup

9.3.

The same as section 5.2.

Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).
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9.4. Test Results

PASSED. All the test results are attached in next pages.

Test Date: May 17,2011  Temperature: 16.9 Humidity: 52 %
Item Channel Frequency(GHz) Amplitude(dBm)
2.401 4.06
1 4.838 -43.56
3.204 -62.62
2.430 4.40
802.11b 6 4.888 -46.08
3.254 -62.35
2.455 5.05
11 4.938 -48.85
3.279 -61.93
2.405 -2.55
1 4.838 -58.82
3.204 -63.14
2.430 -2.08
802.11¢g 6 4.863 -63.38
3.254 -61.83
2.455 -2.01
11 4.938 -62.47
3.279 -60.36
2.405 0.56
1 4.838 -55.14
3.204 -62.46
202.11n 2.430 1.01
HT20 6 4.888 -62.49
3.254 -61.80
2.455 0.41
11 4.938 -64.05
3.279 -60.91
2.430 -2.45
3 4.863 -57.44
3.229 -61.40
802.11n 2.430 137
HT40 6 4.888 -57.59
3.254 -61.34
2.430 -2.19
9 4913 -61.93
3.279 -61.16
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9.4.1.802.11b

Mkr3 3.284 GHz
Atten 26 dB -b2.62 dBEm

Stop 25.88 GHz
#\/BW 188 kHz Sweep 30811 5 (1008 ps)

Marker Trace * RAuiz Amplitude
1 1 2,481 GHz 4.A6 dBm

2 1 4,838 GH=z -43.56 dBm
1 3.284 GHz -E2.E2 dBm

Mkr3  3.254 GHz
Atten 26 dB -62.35 dBm

- Stop 25.88 GHz
/BN 1608 kHz Sweep 3011 5 (1600 pts)

# Auxiz Amplitudea
2,438 GHz 4,48 dBm
4,888 GH= -46.08 dBm
3.254 GHz -62.35 dBm
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CH11
4 Agilent

Atten 28 dB
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Mkr3 3.279 GHz
-61.93 dBm

9.4.2.For 802.11g

CH1

#\/BW 168 kHz
% Axis
2,455 GHz
4,938 GH=
3.279 GH=

Atten 208 dB

Stop 25.88 GHz
Sweep 3011 5 (1600 pts)

Amplitudea
5.A5 dBm
-48.85 dBm
-61.93 dBEm

Mkr3  3.284 GHz
-63.14 dBm

~

#VBH 188 kHz
K Axiz
2,485 GHz
4,838 GH=z
3.284 GHz
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Stop 25.88 GHz

Sweep 3811 5 (1008 pts)
Amplitude
-2.55 dBm

-58.82 dBm
-63.14 dBEm




Atten 28 dB
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Mkr3  3.254 GHz
-61.83 dBm

#\/BW 168 kHz
% Axis

2,438 GHz

4,863 GH=

3.254 GHz

CHI1

4 Agilent

Atten 28 dB

Stop 25.88 GHz
Sweep 3011 5 (1600 pts)

Amplitudea
-2.88 dBm
-£3.38 dBm
-61.83 dBm

Mkr3 3.279 GHz
-68.36 dBEm

-~

#\/BW 108 kHz
* RAuiz

2.455 GHz

4,938 GHz

3.279 GHz

Stop 25.88 GHz

Sweep 3.011 s (1808 prs)
Amplitude
-2.A1 dBm

-62.47 dBm
-GA.36 dBm
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9.4.3.For 802.11n HT20
CH1

Atten 28 dB
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Mkr3 3.284 GHz
-62.46 dBEm

Marker Trace
1 1
2 (13
1

~

#\/BW 108 kHz
* RAuiz

2,405 GHz

4,838 GHz

3.284 GHz

Atten 28 dB

Stop 25.88 GHz
Sweep 3.011 s (1808 prs)

Amplitude
A.56 dBm
-55.14 dBEm
-E2.45 dBm

Mkr3  3.254 GHz
-61.88 dBm

Marker Trace
1 (1
2 (1
(1

#\/BW 168 kHz
% Axis

2,438 GHz

4,888 GH=

3.254 GHz

Stop 25.88 GHz
Sweep 3011 5 (1600 pts)

Amplitudea
1.81 dBm
-62.49 dBm
-61.588 dBm
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CHI11

4 Agilent

Mkr3 3.279 GHz
Atten 26 dB -68.91 dBm

Stop 25.88 GHz
/BN 1608 kHz Sweep 3011 5 (1600 pts)

Marker Trace # Auxiz Amplitudea
(1 2,455 GHz A.41 dBm
(1 4,938 GHz -64.85 dBm
1 2.279 GHz -60.91 dBm

9.4.4.For 802.11n HT40
CH3

Mkrd 30 MHz
Atten 28 dB -46.75 dBm

" Stop 25.88 GHz

#\BW 108 kHz Sweep 3011 s (1808 prs)
* Axiz Amplitude
2.438 GH=z -2.45 dBm
4,863 GH=z -57.44 dBm
3.229 GH=z -61.48 dBm
36 MH= -46.75 dBm
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Mkr3  3.254 GHz
Atten 26 dB -61.34 dBm

Stop 25.88 GHz
/BN 1608 kHz Sweep 3011 5 (1600 pts)

# Auxiz Amplitudea
2,438 GHz -1.37 dBm
4,888 GH= -57.59 dBm
3.254 GHz -61.34 dBm

38 MH=z -58.63 dBEm

Mkr3 3.279 GHz
Atten 26 dB -61.16 dBEm

" Stop 25.00 GHz

#\/BW 188 kHz Sweep 30811 5 (1008 ps)
* RAuiz Amplitude
2.438 GH=z -2.19 dBm
4,913 GH=z -61.93 dBm
3.279 GH=z -61.16 dBm
38 MH=z -47.15 dBm

Audix Technology (Wujiang) Co., Ltd. EMC Dept. Report No.: ACWE-F1102006




FCC ID: MSQDSLN10 Page 89 of 89

10. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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